

ANSI/API Standard 607 Sixth Edition – 2010 ISO 10497: 2010 Fire Test Certificate

Name of Manufacturer:	Netherlock Safety Systems B.V.
Product Description:	Netherlock MRL-S Interlock
Material:	AISI 316

Test Date:	May 8, 2013
Report/Certificate Number:	213064
Operation after Burn:	To Manufacturer's Standards

The above product was tested in accordance with the above stated fire test procedure for flame and calorimeter block temperature requirements

This certificate refers to the above mentioned product. This certificate does not imply assessment of the production of the product.

Laboratory Information

Name:	Yarmouth Research and Technology, LLC
Address:	434 Walnut Hill Road North Yarmouth, ME 04097 USA
Tester:	Matthew Wasielewski, PE info@yarmouthresearch.com www.yarmouthresearch.com (207) 829-5359

